Vg

e,
7\
/—( =

/

y BRANA
fal

Dressing table instructions




Hardware list

Axi Bix1 B2 x1




Hardware list

Ox4

Px1

Qx1




Parts list

D

49 Pcs

40 Pcs

Two in one screw (35%6. 7mm)

©)

AANND

14 Pcs

@D

2 Pcs

Wood chipping (6x30mm)

Corner code screw(3. 5x10mm)

©,

<mm«m@§5

14 Pcs

©)

«@(})

40 Pcs

Self tapping wire (3. 5x30mm)

Self tapping wire (3. 5x16mm)

D

MMM

10 Pcs

)

Q§§$ﬁ

1 Pc

Cross screw (6x30mm)

Handle & screw(4x32mm)

O

EEE%;;/“

3 Pcs

S

2 Pcs

Handle & screw(4x18mm)

Movable guide rail

D

N

2 Pcs

2

Ep—
(D

1 Pc

[ron guide rail

Double head screwdriver (Cross & flat head)

&

L

1 Pc

The power adapter







- Step 3

\> \
DN\

{ Step 4 J




D x 4

AXXD x 6




Install at the pilot hole.

[ Step 8 }XB




 Step 9| ¢3










N
IO

% X &
%

Y \\\

[ Step 13 }

[ Step 14 }

Install at the pilot hole,




(D] =3 x 12




ﬁ Step 17 g







©ag

// %\ e \\\\\\\\Nw
=)

{Stpzw
[ Step 22 }




(:) O X 2
$\\v x 1

[ Step 24 }
%,
@




The iron frame is lowered downward,
and then the mirror is installed.




[ Step 27 ]

B 1 x1

[ Step 28 }




a® X 10

Install at the pilot hole.

[ Step 30 }




